
H700

www.lotusstoves.com1

www.lotusstoves.com

H700

Exploded view
H700 Magic



H700

www.lotusstoves.com2

www.lotusstoves.com

H700

9

5

2

6

10

1

4

7

3

8

Pos. Number Description Qty
1 12051 Insulation left side front 1
2 12070  Insulation side rear left 1
3 10939 Deflector plate 1
4 12015 Insulation back 1
5 12020 Insulation back left 1
6 12028 Insulation back right 1
7 12071 Insulation side rear right 1
8 12065 Insulation side front right 1
9 15835 Insulation buttom left 1
10 15834 Insulation bottom 1



H700

www.lotusstoves.com3

www.lotusstoves.com

H700

119

108

13

7

6

12

5

3
4

2

1

*depends on colour/style

Pos. Number Description Qty
1 12359/12361/12362/12363* Air handle 1
2 12376 Air bar 1
3 13701 Buttonhead screw M5 x 12 ISO7380 1
4 16587 Turning arm 1
5 12651 Nut M5 DIN 934 8.8 1
6 12174 Prevailing torque nut 1
7 13850 Damper plate 1
8 13667 Washer 10 mm DIN125A 1
9 11137 Spring 1
10 13765 Plain washer 5 mm DIN9021 1
11 11169 Button head screw M5 x 8 1
12 14276 Damper, welded 1
13 11970 Screw countersunk M5x10 DIN7991 2



H700

www.lotusstoves.com4

www.lotusstoves.com

H700

1

4

3

2
2

Pos. Number Description Qty
1 12443 Log stop 1
2 13720 Button head screw M6x30 ISO7380 2
3 14307 Tertiary air passage 1
4 14123 Steel edge 1



H700

www.lotusstoves.com5

www.lotusstoves.com

H700

9

8
6

11

7 4
3

10

1

2
5

1
4

3

Pos. Number Description Qty
1 13714 Button head screw M6x10 4
2 14236 Hinge part upper 1
3 13695 Button head screw M4 x 8 2
4 12412 Bushing 2
5 14247 Hinge part upper right 1
6 11805 Hinge block 1
7 14233 Hinge part lower 1
8 13676 Washer 6 mm DIN125A 2
9 13720 Button head screw M6x30 ISO7380 2
10 14246 Hinge lower welded 1
11 13716 Button head screw M6x16 2



H700

www.lotusstoves.com6

www.lotusstoves.com

H700

9

12

10

15

11

14 13

78
7

6

5
1 2

2

3

4

*depends on colour/style

Pos. Number Description Qty
1 12798 Rope seal ø14 1
2 11961 Hex countersunk screw M4x8 9
3 12521 Lock for door 1
4 11967 Screw countersunk M4x6 DIN7991 8.8 1
5 10571 Welded back frame 1
6 13749 Edge list 1
7 12818 Rope seal ø6 2
8 11361/11394* Glass 1
9 14010 Socket set screw M5x6 DIN 914 1
10 12402 Closing hook 1
11 14003 Socket set screw M5 x 20 DIN913 1
12 12501/12502/12503/12504* Air handle 1
13 7803 Door plate welded 1
14 14244/14245* Welded hook 1
15 13680 Washer for closing mechanism 1



H700

www.lotusstoves.com7

www.lotusstoves.com

H700

2

2

1

Pos. Number Description Qty
1 10689 Hex cap screw M8x30DIN933 1
2 12654 Nut M8 DIN 934 8.8 2



H700

www.lotusstoves.com8

www.lotusstoves.com

H700

4

3

2

1

*depends on colour/style

Pos. Number Description Qty
1 13893/13894* Front frame welded 1
2 11168 Button head screw M5 x 8 8
3 12186 Knee 1
4 14279 Adjustable leg 4



H700

www.lotusstoves.com9

www.lotusstoves.com

1
2

3
4

3

12
9

11
21

15

10

19

7

9

20

18

5

12

13

8

6

9

16 17

14

*depends on colour/style

Pos. Number Description Qty
1 16346 Welded door magic 1
2 11425 Glass door magic 1
3 12818 Rope seal ø6  w. glue 2
4 11361 Glass 1
5 10571 Casted back frame 1
6 11504 Glass holder on top 1
7 14898 Distance part 2
8 13695 Screw button head M5x6 2
9 11968 Hex socket countersunk head screw M4x8 DIN7991 5
10 12521 Lock for door 1
11 11484 Glass holder bottom 1
12 11961 Hex socket countersunk head screw M4x10 DIN7991 6
13 13694 Screw button head M5x6 2
14 14244/14245* Welded hook 1
15 13680 Washer for closing mechanism 1
16 16678 Sealtite 210 Black 90ml 1
17 12798 Rope seal ø14 1
18 12402 Closing hook 1
19 12501/12502/12503/12504* Air handle 1
20 14009 Stop screw M5x20 DIN 913 H45 1
21 14003 Stop screw M5x20 DIN 913 H45 1

H700 Magic


